Page 1 Parts List for BS-10AS (B029) 03/12/2014




Page 2 : Parts List for BS-10AS (B029) 03/12/2014

1. SA¥ BOw




Page 3 Parts List for BS-10AS (B029) 03/12/2014

CHART 1 SAW BOW

NO.{ PART NO. PART NAME PART NAMEIN CHINESE | PART SPEC. |Q'TY
1 {SYM-5001 Saw bow = 95 Ul g
2 [SIY-1114 Idle wheel shaft I % 1
3 |PP-14130 Bearing il 2R 6205Z 2
4 |MAE-2025 Bearing washer b g a2 R !
5 Washer D e o) Mi2 2
6 Spring washer S Te A MI12 h
7 Bolt gL 7N H IR A M12*20L ]
8 |MJA-2014 Wheel cover (left) I 1
9 [MIA-2017A  |Idle wheel - 1
10 ' - DELETED
it - DELETED
12 [SYM-5003  |Bracket (left) 7 ’;‘5;3 R i
13 [SIY-1105 Dovetail guide BT ]
14 [MJA-2044 Gauge plate (ruler) IR CS-5 1
15 Spring washer ol 9 3E A M12 4
i6 Bolt IS I AR M12*30L 8
17 [SYM-5004 Bracket (night) A7 o VY v AR B 1
18 Set screw b 1T B AR ME*20L 10
19 Screw ALK FE W A MI10%30L |

20 Screw N I R 5/16%3/4 i

21 [MIA-2013 Washer (B) T o 0 I

22 |SIY-1118 Drive wheel N 1

23 Key %’dﬁ* 10*8*20 mm i

74 {PP-53021 Screw ¥ 7L o ﬁa MG*121, 1

25 IMJA-2008C Pulley cover 5% )ffrﬁ' iy M I

26 Spring washer BV r:j M6 12
27 Screw M, 88 L{a i M6*12L, 4
28 Set screw 11— ﬁ Y ME8*10L 1

29 1SIY-1119 Motor pulley _, 5 A 1

30 |PP-31041 . Motor i e 2HP,4P |

3t Washer "’l]i o AE ] M0 4
32 Screw 75 1 B AR M10*25L 5
33 IMJA-2067 Motor mounting plat B 5 i i I

34 Nut [y M10 5
33 Nut P i M8 P
36 Spring washer “ip 5&’,1 e ) M3 2
37 {MJIA-2069A Bracket [ e {

38 [MJA-2072 Lock screw E?‘ J;i_ 2 LLJF ik 1

39 [MiA-2068 Adjusting plate E B [
40 1SiY-1127 Lock nut {ﬂ 7 M& L} i

41 [STY-1126 {ever TR A e !
42 |PP-56100 V Relt o 30 i
43 IMJA-2011C  |Transmission pulley VK, 13 B 1
44 Key #t 7T*7*25 mm 1
43 Bolt ] 75 fE) i S M12*40L 6
46 DELETED

SH-1016JYM



Page 4

Parts List for BS-10AS (B029)

CHART 1 SAW BOW

03/12/2014

NO.] PART NO. PART NAME PART NAMEI N CHINESE{ PART SPEC., [Q'TY
47 DELETED

48 DELETED

49 |PP-16022 Gear box Tk ok 0 708 i
50 [SIY-1136 Bracket T o o R i
51 Washer 2 g 3w M3 5
52 Coolant nozzle KB PT1/8*3/8PE 2
53 Screw S h M8*25L 1
54 Screw 7% 15 UK A M8*12L 1
55 IMAM-2041 Wire brush cover gl Il 5 & t
56 (ORI Hose 3/8%5001 I
57 \MJA2014_|Wheel cover (righ) | E T 4 76 & I
S8 Screw A5 7N 8 B2 £4 M10*25L i
59 DELETED

60 [STY-11029 ~ |Tension plate - TR T
61 [SJY-11029 Adjusting slide VE KN - 1
62 Spring pin Jhl ﬁi.j i 3*25L, 1
63 |MIA-2024 Collar VIR RS iﬁ A ] ]
64 [SIY-1115 Blade tensioning scr we 77 i 'jév'f ¥l I
65 1SJY-1103 Hand wheel F i 1
66 _ DELETED

67 [STY-11029 Guide plate ETE (35 p)
68 [SJY-1104 Adjusting bolt ol 77 ah) i I Fk M16%40L 3
69 Screw 7S 70 W g M10*50L 3
70 Screw 7~ 1 U8 ik M6*20L 6
71 [SIY-1150 Nipple Bl B0 ik 07 i
72 w7 Nipple H) B 1/16" ]
73 |PP-58002 Wire brush g il 90*8 mm #0.3 1
74

75 [PP-53030 Screw FRHEIRA 1/4%3/4 2
76 [KM-20i2 Bracket i 70 =5 18] 5 R 1
77 [MAE-20278B  |[Hinge 2 gl i
78 |SIY-1120 Bracket AR 1
79 [MIA-1004 Pin i 2 4
80 {MJA-2054 Bracket T 2 1d] 22 iR 2
81 [SIY-1128 Bracket i 5w ]
82 IMJA-2070 Adjusting plate IS J BBl 1
83 |PP-52040 Plastic ball i 2 Bk 378" I
84 TMJA-2073 Adjusing nut kR 1
85 Pin SIS 5/32*%1 1/4 1
86 Snap ring s R52 2
87

88

89

9

O

92

SH-1016J¥YM



03/12/2014

Parts List for BS-10AS (B029)

Page

CHART 2 BLADE GUIDE ARMS




Page 6

Parts List for BS-10AS (B029)

CHART 2 BLADE GUADE ARMS

NO.| PARTNO. PART NAME PART NAMEIN CHINESE | PART SPEC. |QTY
T ISYM-8005  [Guide arm (left) o 1
2 Spring pin RASERG ¢ 3*30L I
3 Bolt G5 A R ik 1/2-20UNF*2 3/8 | 1
4 [MJA-2031 Guide handle RS E A I
5 IMJA-2032 Clamping block o )
6 [SYM-8006 Guide arm (right) et ok 1
7 |PP-43132 Coolant valve BrBAIA 1/8 i
8 Screw FEATRER M5*10L 4
9 |[MJIA-2041 Bracket JKEEE IR - 2
10 [MJA-2043 Fitting KB PT1/8 2
i Hose IS 1/4*2500L 2
12 IMAB-6014 Coolant nozzle ] T8 R 7 TR 2
13 Set serew IRRLA M6*12L 4

T4 |PP-14211 " ~|Guide bearing . R |608zZ 2

SIS |SIY-1112 {Bearing shaft = - N EREE T 2

76 [SIV-T110 Guide seat (left) jEUT T i

17 |SJY-1LH Guide seat (right) i e ]
18 Washer ENEEE M3 6

19 Spring washer ¥ 0 M8 8

20 Screw A S G R M38*30L 4

21 |[MAB-6006 Tungsten carbide blade guide {7 F1 [l & H 4
22 Spring washer o HE B Mé 4
73 Screw A 7S I R M6*25L 7

24 Set screw TF{TRER M6*10L 2

25 |[MAB-6008 Washer LR o 2
26 {PP-14003 Guide bearing iz 620277 4
27 IMAB-6005 Eccentric bushing (long) {50 8 2
28 |MAE-2041 Eccentric bushing (short)| ki » i 2
29 Screw 7S 1 B AR Mi0*401, 2
30 Screw A S f B & M10*25L 2
31 Screw DA CE AT M6* 0L ]
32 [MJA-2038 Blade guard deFraliie 1
33
34 Set screw 1FFiEE4 M8*16L, 2
35 [STY-1134 Bracket KRR AT R 7]
36 Screw R K AL MS*10L, 4
37 Washer ENTE S M4 2
38 Screw RHET AR Ma*6L 2
39
40
41
42
43
34
45
6

03/12/2014

SH-1016]JYM



03/12/2014

Parts List for BS-10AS (B029)

Page 7




Page 8

Parts List for BS-10AS (B029)

CHART 3 BASE ASSEMBLY AND BED

NO.[ PART NO. PART NAME PART NAMEI N CHINESE | PART SPEC. [QTY
I |SYM-6001 Base & B 1
2 |SJY-1149B Lead screw nut 2 ; 1
3 |SYM-6017A  |Bed K | ]
4 Spring washer ol o He [) M10 4
5 Bolt iR M10%25L )
6 |MJIA-1012A  |Screw sleeve HEEE T
7 Screw A% 7~ A B FR M6*12L 4
8 Pump cover oA 2= ' 1
9 Screw A fE O AL M6*20L, 4
10 [PP-32042 Pump B K B 178HP,3 ¢ ,150L| |
11 DELETED
12 [PP-52030 Handle F % 3/8" t
13 |PP-52020 Hand wheel F g 6",20 ¢ 1
14 IMJA-1013 Collar A Gy B GE o 1
157 - |Spring pin - R -~ ¢ 6*30L - 1
16 [MJA-10614 Vise lead screw SEL Wiy A N - i
17 Snap ring P A30 ]
18 |SIM-4020B _ |Cylinder pivot vt T R v ) I
19 [SJY-1151 Movable vise jaw W o g 1
20 ISIM-4026 Cylinder W HKRT 1
21 Screw 7 g 52 % M8* 9L 1
22 Screw LR M5*35L. §
23 {PP-90020 Limit switch [ @) bl B DAMC-5000 |
24 {STY-1131 Switch bracket PRI 5 3 TaTE [
25 Piston head AR Y BA 1
26 {SIM-4028 Splite pin TR B E 4G 1

27 Cotter pin HI[E ] 5/32%] t/4" i
28 Screw IS I AR M8*60L 2
29 Height setting slide [RHNGE B s 1
30 Washer 1R #E MI12 3
31 Spring washer T MI12 5
Ep) Bolt LN AR MI12*33L 5
33 [SYM-6002 Fixed vise jaw [l % 52 & 1
34 Washer fopr'; ] M16 {
35 Spring washer WIS ) MIl6 1
36 [SIY-1127 Fixed nut EEIS: 1
37 {SYM-5010 Stopper plate [ 17 FE 25 AR i
38 Screw FHAA SRR MS* 0L 4
39 ISYM-5002 Saw bow bracket o i
40 Set screw IREE M6* 121 2
41 |PP-13190 Needle bearing W, 3 Tl 2K 3015 2
42 ISYM-6007 Pivot e 1
43 |MIM-5006B  {Spring [G] 1% o % 1
44 -' DELETED
45 DELETED
46 DELETED

03/12/2014

SH-1016JYM



Page 9

Parts List for BS-10AS (B029)

CHART 3 BASE ASSEMBLY AND BED

03/12/2014

NO.] PART NO. ~ PARTNAME PART NAMEI N CHINESE| PART SPEC. |Q'TY
47 IMBR-9037  [Stopper ETIER 1
48 |PP-53009  TLock bolt 15 7C 12 5% MI10*30L 2
49 IMBR-9036 Stopper bracket VE ST R 1
50 [SYM-6011 Pivot - SE T 55 Jif 1
51 Screw A AR MB8*201, 2
52 ~{Spring washer A GE FE 5 M3 2
53 [IMAM-1010 | ENT I
54 MAM-1011 & 28 I
55 DELETED
56 DELETED
57 DELETED

58 "IDELETED - -

59 |DELETED -

60 DELETED

61 |MJA-4005-CE |Electric box f A 1
62 |SYM-6008 Turning shde Tt B GhE A i
63 |[SYM-6009 Turning slide s B 1
64 Screw A1 5% 8 I 4 M12*35], 4
65 DELETED

66 DELETED

67 DELETED

68 DELETED

69 DELETED

70 DELETED

71 [SIY-1126 Iixed handle [0 i = - I
72 |PP-52040 Plastic ball WZER 3/3 1
73 ISYM-5022 Bracket WIMWSELTS e BT 1
74 |MLA-1010 Washer i B o 3
75 [SYM-5008 Plate FEEITEYA 1
76 |SYM-6019 Bracket E v il 2
77 Nut W E) M10 2
78 Screw S1 75 F 0% R M10*40L, 2
79 Screw AL5N 1 WS4 M 1 0%20L. 2
80 |SYM-6014 Fixed nut [&5 e 2
81 ISJA-6001B Control plate T 1
82

83

84

85

86 N
87

88 ]
89 ]
90

91

RN

SH-1016JYM






Page 11

Parts List for BS-10AS (B029)

CHART 4 HYDRAULIC SYSTEM

NO.| PART NO. PART NAME PARTNAMEIN CHINESE | PART SPEC. |Q'TY
1 [SIY-2105A  [Hydraulic oil fank R 1
2 Screw XA H AR M6¥25L 4
3 Pipe connector T g PTY/8*1/4H 1
4 |PP-32200 Otl pump i 1
5 Pipe connector 1B 54298 PT1/4*1/4H 1
6 Pipe connector e e PT1/4*PT1/4 ]
7 |[PP-31311 Motor TEE {/4HP 1
8 Nut e MI0 4
9 Spring washer S T 1 Mi0 4
10 Pipe connector ST 1/4T*1/4H 4
11 |SIM-4026 Cylinder - hERET |
12 [PP-43601 Solenoid BRI MAIB-D1353-00-110 | 1

131 {Hydraulic hose s 1/4 !
14 JACA-2063-2  [Feed rate valve Al N 1
15 Elbow o] PT1/8*1/4H 1
16 TEE — iU PT1/4 i
17 Elbow BHIH PTi/2 1
18 Socket hd.plug FEGE 172 i
19 [ACA-10100  [Relief valve R A ]

20 TRM-1040 Oil distributing block | JRIE e ] & B | I
21 Pipe connector HFEEUR PT3/8*1/4H I
22 [PP-43110 Check valve DB !
23 [PP-21030 Oil level gauge M ET - 1
24 Spring washer R £ /8 2
25 Screw R 2
26 Pipe cannector g2 PTi/2*PT1/2 1
27 Pipe connector (B FaraE PTI/4*PT3/38 1
28 Pipe connector TR PTL2*PT1/4 1
29 [ACA-20063-1  jAdjusting rod Vi ] A R 1
30 Washer T ¢ 16 1
31 [MAJ-4010 Nut S P 1
32 IMAJ-4007 Pointer & Bracket i &1 B B 1
33 | Screw RO 3/16*3/8 1
34 Nut ey 316 1
35 {MAJ-4008 Pointer rod RN t
36 Knob fiEgt i
37
38
39
40
41
42
43
44
43
46

03/12/2014

SH-10161YM





